Nursing management of patients with Otalgia
Serve The People Community Health Center
Otalgia
SUBJECTIVE
· Current pain, drainage from ears, recent URI, fever, decreased fluid intake, listlessness.  Pulling on ears or vomiting in a child not yet old enough to verbalize.
· History of recent or recurrent ear infections, recent antibiotics, teething or extended exposure to water.  Consult provider if recurring ear infections, purulent conjunctivitis or recent antibiotic use (within last 30 days). 
· Document history of allergies to antibiotics

OBJECTIVE
· Describe general condition of child, i.e. no acute distress (NAD) or playful or alert
· Document vital signs
· Note condition of the external auditory canal (EAC) and compare the drums in each ear
· Note movement of the auricle and tragus may be painful in otitis externa
· Document if nose has mucoid nasal discharge.
· Neck should be supple
· Fontanel should be flat but not sunken
· Respirations should be noted as unlabored, even if breathing is rapid secondary to fever

ASSESSMENT
· Otitis media NOS, H66.00 OR Otitis media, acute with rupture of ear drum, H66.01, Otitis Externa Uncomplicated, H60.32, Otalgia, H92.0, Eustachian tube Dysfunction, H69.90 


TREATMENT FOR CHILDREN (SEE BELOW FOR ADULT RECOMMENDATIONS)
· Refer to chart from Update (below) to determine if observation or treatment is indicated.  Observation can include providing a prescription for antibiotics to use if symptoms do not improve or worsen.
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Treatment for Adults:
· Mild to moderate disease: Amoxicillin 500 mg BID for 7 days
· [bookmark: _GoBack]Severe disease (eg, patients with fever, significant hearing loss, severe pain, and/or marked erythema): Amoxicillin 875 mg BID for 10 days
· In patients who report penicillin allergy but who did not experience a type 1 hypersensitivity reaction (urticaria or anaphylaxis), we suggest one of the following:
· Cefdinir (300 mg twice a day or 600 mg once daily)
· Cefpodoxime (200 mg twice a day)
· Cefuroxime (500 mg every 12 hours)
· Ceftriaxone (2 g IM or IV once)
· Always include symptomatic treatment for pain or fever with acetaminophen or ibuprofen as appropriate for age/weight. Ear drops for acute pain:  Antipyrine/benzocaine otic 5.4%/1.4% solution.  2-4 gtt in ear(s) q1-2hrs prn for acute otitis media pain.  (Target or Wal-mart$4 for 10ml bottle).

EDUCATION
· Babies should be off the bottle by age 1 year, avoid exposure to second hand smoke
· Feed infants in semi-upright position, not completely horizontal
· Otitis media can progress to mastoiditis, a serious condition needing hospitalization
· All children less than 2 years old need a follow up appointment in 3-4 weeks
· If no improvement in 24 hours after onset of treatment, parent needs to call back for an appointment
· Remind parents that over the counter preparations for cold symptoms should not be given to children under 2 years old

CALL BACK FOR APPOINTMENT WITH PROVIDER IF: 
· Persistent fever
· New drainage from ear or increased swelling in region of ear/mastoid
· Not improving with antibiotics after 24 hours
· Decreased PO intake, listlessness, vomiting

DOCUMENT ALL OF ABOVE IN MEDICAL RECORD (SEE QTS BELOW) AND SEND TASK TO PCP AS FYI.
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Systemic antibiotics used to treat acute otitis media in children

Maximum daily

Antibiotic Route Dose
dose
First-line agents
Amoxicillin oral 90 mg/kg per dayin | 3 g/day
two doses
Amoxicilin- oral 90 mg/kg per dayin | 3 g/day (amoxicillin
davulanate™* two doses component)
Alternatives for children with mild or remote allergy to penicillins (ie, without anaphylaxis,
bronchospasm, or angioedema)
Cefdinir oral 14 mg/kg per dayin | 600 mg/day
one or two doses.
Cefpodoxime oral 10 mg/kg per dayin | 400 mg/day
two doses
Cefuroxime. oral 30 mg/kg per dayin | 1 g/day
suspension®2 two doses
Ceftriaxone® Intramuscular or 50 ma/kg per day for | 1 g/day
intravenous one to three days

Iren with severe allergy® to beta-lactams including cephalosporins

oral 10 mg/kg once on day | 500 mg/day on day
one, then 5ma/kg | one; 250 ma/day on
once per day on days | days two through five

two through five
Clarithromycin® oral 15ma/kg per dayin | 1g/day

two doses
Clindamycin oral 30to 40 mg/kg per | 1.8 g/day

day in three doses.
Erythromycin- oral 50 ma/kg 2 g/day (erythromycin
sulfisoxazole (erythromycin component)

component) per day
in three to four doses.

= For children who have received a beta-lactam antibiotic (eg, penicillins, cephalosporins) in the
previous 30 days or have concomitant purulent conjunctivitis or have a history of recurrent otitis
media unresponsive to amoxicilln.

« Frequentiy used if amoxicillin fails.

4 For children who can swallow tablets whole and weigh >17 kg, may use cefuroxime tablets; the
dose is 250 mg twice daily.

 Anaphylaxis, angioedema, bronchospasm, urticaria where skin testing is unavailable or
contraindicated (eg, for serious cutaneous reaction).

§ Infrequently used because of drug interactions.
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